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Page No. | OF 1
Date of Report : Feb. 13,2018
Applicant HONG YUAN LIN TECHNOLOGY CO., LTD.
Supplier HONG YUAN LIN TECHNOLOGY CO., LTD.
Sample Name VQ-900 Concrete Nano Densifier

Sample Submitted By HONG YUAN LIN TECHNOLOGY CO., LTD.(¥( #12)
Date of Sample Received  Feb. 05, 2018

Date of Testing Feb. 05, 2018~Feb. 13, 2018
Remark The information mentioned in the above section is provided by Client

(Exclude Date of Sample Received and Date of Testing)

Test Result :
Test Items Test Method Test Result
pH CNS 6492(1980) 11.7
Remark: This Test Report is an additional original report of KB-18-01379 C-18-02914. Issued date : Feb. 13, 2018
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Signed for and on behalf of

The required specification(s) offered in this test report is/are for reference only.
The conformity judgment is at the Applicant's final verdict. SGS Taiwan Ltd.
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